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STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.
69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testingIaboratoryindia.com
((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com. www.standardlab.in
B sis : RecoenizeD B rssa B moer Bl oeLHi DRUG DEPARTMENT
TEST REPORT ISSUED TO REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018004
Sample Receipt Date : 15/01/2018
Date of Start to Testing : 22/01/2018
Date of Completion of Test: 23/01/2018
Report Issued Date 1 23/01/2018
Quantity of Sample : 3Pcs.
SAMPLE DETAIL SAMPLE PHOTO

Sample Description - Food Ball Size 5

Batch No. . NS T i ¥
Applicant :N.S X 5
Supplier NS J ‘ ﬂ

Manufacturer . N.S

Country of Origin : N.S

Description : A sample name “Food Ball Size 5” was submitted by Party on dated 15/01/2018.
S.No | Test Parameter Test Method Test Results

1 Seam Bursting Strength Test 150:13938-1:1999 Passes the Test
(8.5-15.6 PsI)

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 1SO:1833 Passes the Test
3 Seam Strength Test 1S0:13935-2 Passes the Test

Remarks: NS= Not Specified

SHIVRAM SINGH
AUT '

B 1s0 9001-2008 B} owsas 18001 : 2007 B 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

(_Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
B sis : Recocnizep B rssa B woer Bl oeLHi DRUG DEPARTMENT
Report No: SALND15012018004 Report Date: 23/01/2018
S.no | Test Parameter Test Method Test Results
1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
(8.5-15.6 PsI)

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 1S0:1833 Passes the Test
3 Seam Strength Test 1S0:13935-2 Passes the Test
n ISO 9001-2008 B oHsas 18001 : 2007 B 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

[ Govt. Approved Test House)

Website : www.testinglaboratoryindia.com, www.standardlab.in
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B DELHI DRUG DEPARTMENT

TEST CERTIFICATE

TEST REPORT ISSUED TO REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018006
Sample Receipt Date 15/01/2018
Date of Start to Testing 22/01/2018
Date of Completion of Test : 23/01/2018
Report Issued Date 23/01/2018
Quantity of Sample 3 Pcs.

SAMPLE DETAIL

SAMPLE PHOTO

Sample Description : Hand Ball SR
Batch No. : NS
Applicant : N.S
Supplier : N.S
Manufactur-er : N.S

Country of Origin : NS

Description : A sample name “Hand Ball SR”

was submitted by Party on dated 15/01/2018.

S.No | Test Parameter

Test Method

Test Results

1 Seam Bursting Strength Test

1SO:13938-1:1999

Passes the Test

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test.
2b Fiber Composition 1SO:1833 Passes the Test
3 Seam Strength Test 150:13935-2

Passes the/Test

Remarks: NS= Not Specified

B} 1so 9001-2008 EJ oHsas 18001 : 2007 B} 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3.This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.
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: 011-45130672, Mob.: 9811110632

((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in

B sis : RecoenizED B rssai B woer

B} oELHI DRUG DEPARTMENT

TEST CERTIFICATE

Report No: SALND15012018006

Report Date: 23/01/2018

S.no | Test Parameter

Test Method

Test Results

1 Seam Bursting Strength Test

1S0:13938-1:1999

Passes the Test

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 1S0:1833 Passes the Test
3 Seam Strength Test 1S0:13935-2 Passes the Test

B 1so s001-2008

Bl oHsas 18001 : 2007

B} 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable

2. Total liability of this laboratory limited to the invoice amount.

3. This report is not to be reproduced wholly or in part and cannot be u

in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.

parameter. Endorsement of products is neither inferred nor implied.

sed as an evidence in the Court of Law and should not be used
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TEST CERTIFICATE

TEST REPORT ISSUED TO REPORT DETAILS
'SPORTS LAND GROUP Report No: : SALND15012018007
Sample Receipt Date 15/01/2018
Date of Start to Testing 22/01/2018
Date of Completion of Test : 23/01/2018
Report Issued Date 23/01/2018
Quantity of Sample 3 Pcs.

SAMPLE DETAIL

Sample Description : Hand Ball JR
Batch No. . NS
Applicant ' N.S
Supplier NS
Manufacturer . NS
Country of Origin : NS

SAMPLE PHOTO

Description : A sample name “Hand Ball JR”

was submitted by Party on dated 15/01/2018.

RY (ND) PVT. LTD.

S.No | Test Parameter Test Method Test Results
1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 150:1833 Passes the Test
3 Seam Strength Test 150:13935-2 Passes the Test

Remarks: NS= Not Specified

74
& /ﬂU/THORIZED SIGNATORY

InI
i

SHIVRAM S

B 1so 9001-2008 Bl owHsas 18001 : 2007

B 1so 14001 : 2015

2. Total liability of this laboratory limited to the invoice amount.

in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated

et =

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of

3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used

in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.

GH

products is neither inferred nor implied.



STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com. customercare@testinglaboratoryindia.com

(Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
B} sis : RecoenizeD B rssa B wmoer EBJ el DRUG DEPARTMENT
Report No:-SALN015012018007 Report Date: 23/01/2018
S.no | Test Parameter Test Method Test Results
1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
2 Stitching Thread 8 Ply Polyester
2a Ply Check IHTM Passes the Test
2b Fiber Composition 1SO:1833 Passes the Test
3 Seam Strength Test 1SO:13935-2 Passes the Test
B 1so 9001-2008 Bl ownsas 18001 : 2007 B 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3.This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




——_

STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testingiaboratoryindia.com, customercare@testinglaboratoryindia.com

((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
B sis : RecocnizeD B rssa B wmoer KB} oELH DRUG DEPARTMENT

TEST CERTIFICATE

TEST REPORT ISSUED TO REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018008
Sample Receipt Date : 15/01/2018

Date of Start to Testing 1 22/01/2018
Date of Completion of Test: 23/01/2018

Report Issued Date : 23/01/2018
Quantity of Sample : 3Pcs.
SAMPLE DETAIL SAMPLE PHOTO

Sample Description : VOLLEY BALL

Batch No. ' ! NS
Applicant . NS
Supplier NS
Manufacturer : N.S
Country of Origin NS

Description : A sample name “VOLLEY BALL” was submitted by Party on dated 15/01/2018.

S.No | Test Parameter Test Method Test Results

1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
2 Stitching Thread 6 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 150:1833 Passes the Test
3 Seam Strength Test 1SO:13935-2 Passes the Test

; Y
Remarks: NS= Not Specified , : :
B Tsivran SINGH |

s T |

AUTHORIZED SIGNATORY

B} 1s0 s001-2008 Bl owsas 18001 : 2007 B 1so 14001 : 2015

NOTE :

1. The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.

2. Total liability of this laboratory limited to the invoice amount.

3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.

4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.

5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

(_Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
B} sis : Recoenized B rssal B wmoer B} oeLHi DRUG DEPARTMENT
Report No: SALND15012018008 Report Date: 23/01/2018
S.no | Test Parameter Test Method Test Results
1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
2 Stitching Thread 6 Ply Polyester
2a Ply Check IHTM Passes the Test
2b Fiber Composition 1S0:1833 Passes the Test
3 Seam Strength Test 1S0:13935-2 Passes the Test
n ISO 9001-2008 n OHSAS 18001 : 2007 n ISO 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3.This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

("Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in

B} sis : RECOGNIZED B rssai B woeF EJ DELHI DRUG DEPARTMENT

TEST CERTIFICATE

TEST REPORT ISSUED TO ; REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018002
Sample Receipt Date : 15/01/2018

Date of Start to Testing  : 23/01/2018
Date of Completion of Test: 23/01/2018

Report Issued Date : 24/01/2018
Quantity of Sample : 9Pcs.

SAMPLE DETAIL

Sample Description : WHISTLE

Batch No. : N.S
Applicant : N.S
Supplier : N.S
Manufacturer : N.S
Country of Origin . N.S

Description : A sample name “WHISTLE ” was submitted by Party on dated 15/01/2018.

S.no | Test Parameter Test Method Test Results
1 Non Toxic 1S:9873(Part-3):2017 Passesthe Test =~ |
Remarks: NS= Not Specified N, i itetu TR PRt ReiY
ol ‘
AUTHORIZED SIGNATORY
B 1so 9001-2008 B oHsas 18001 : 2007 B} 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.

2. Total liability of this laboratory limited to the invoice amount.

3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.

4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.

5. Sample will be destroyed after 15 days from the date of issue of test certificate untess otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
Bl sis : RecoGNIZED B Fssa B wmoerF KJ DELHI DRUG DEPARTMENT
Report No: SALND15012018002 Report Date: 24/01/2018

Migration of Certain Elements:-

Specification:- As per Indian Standard on Safety of Toys 15:9873:(Part-3):2017

Test Method:- With Reference to 1S:9873:(Part-3):2017 Analysis of general elements was performed by
ICP-MS.

Category:
S. No. Element Result LoOQ Migration Limit
1 Antimony (as Sb), mg/kg BLQ 2.50 60.0 Max
2 Arsenic (as As), mg/kg BLQ 1.25 25.0 Max
3 Barium (as Ba), mg/kg BLQ 1.5 1000.0 Max
4 Cadmium (as Cd), mg/kg BLQ 1.25 75.0 Max
5 Chromium (as Cr), mg/kg BLQ 1.25 60.0 Max
6 Lead (as Pb), mg/kg BLQ 1.25 90.0 Max
7 Mercury (as Hg), mg/kg BLQ 1.25 60.0 Max
8 Selenium (as Se), mg/kg BLQ 2.50 500.0 Max

Remarks: BLQ: Below Limit of Quantification
LOQ : Limit of Quantification
mg/kg : Milligram per Kilogram: PPM

AUTHORIZED SIGNATORY

ASHISH SHARMA_\E

B 1so 2001-2008 B} oHsas 18001 : 2007 B 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

( Govt. Approved Tst House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
) sis : RECOGNIZED B rssa B wmoer BJ DELHI DRUG DEPARTMENT
TEST REPORT ISSUED TO REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018003
Sample Receipt Date : 15/01/2018
Date of Start to Testing : 23/01/2018
Date of Completion of Test : 24/01/2018
Report Issued Date 1 24/01/2018
| Quantity of Sample : 3PEs.

SAMPLE DETAIL . SAMPLE PHOTO
Sample Description : Ground Marker Dics Lm

Batch No. . N.S
Applicant : N.S
Supplier : N.S
Manufacturer : N.S
Country of Origin - N.S

R —
Description : A sample name “Ground Marker Disc” was submitted by Party on dated 15/01/2018

S.no | Test Parameter Test Method Test Results
1 Maximum acceptable Levels of Phthalate EN14372 Passes the Test
2 Lead Free EPA3052 Passes the Test
Remarks: NS= Not Specified @ =iH SHARMA
o
AUTHORIZED SIGNATORY
B so s001-2008 ) oHsas 18001 : 2007 B} so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.

3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.

4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.

5. Sample will be destroyed after 15 days from the date of issue of test certificate untess otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092

E-mail :

@vt. Approved Test House ]

Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com
Website : www.testinglaboratoryindia.com, www.standardlab.in
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EJ DELHI DRUG DEPARTMENT

TEST CERTIFICATE

Report No: SALND15012018003

Migration of Certain Elements:-

Specification:- As per Indian Standard on Safety of Toys 15:9873:(Part-3):2017

Report Date: 24/01/2018

Test Methc;d:- With Reference to 15:9873:(Part-3):2017 Analysis of general elements was performed by

ICP-MS.

Category:

S. No. Element Result LOQ Migration Limit
1 Lead (as Pb), mg/kg BLQ 1:25 90.0 Max

Remarks: BLQ: Below Limit of Quantification

LOQ : Limit of Quantification

mg/kg : Milligram per Kilogram: PPM

w@v

AUTHORIZED SIGNATORY

.
ASHISH SHARMA

B so 9001-2008

BJ oHsas 18001 : 2007

B 1s0 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable
2. Total liability of this laboratory limited to the invoice amount.

parameter. Endorsement of products is neither inferred nor implied.

3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.

4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in
B sis : REcoGNIZED B rssal B moer EJ DELHI DRUG DEPARTMENT
Report No: SALND15012018003 Report Date: 24/01/2018

Maximum acceptable Levels of Phthalate:-

Specification:- As per Indian Standard on Safety of Toys 15:9873:(Part-9):2017

Test Method:- with Reference to 1S:9873:(Part-6 ):2017 Analysis of Phthalate was performed by GC-MS.

S. No. Test Result LOQ Migration Limit
1 Vinyl in Toys or Childcare Article 0.1% Max
a) Bis (ethyl hexyl) Phthalate 0.0010 0.0005%
(DEHP)
b) Dibutyl Phthalate (DBP) BLQ 0.0005%
c) Benzyl Butyl Phthalate (BBP) BLQ 0.0005%
2. | Vinyl in anyt part of the toy or 0.1% Max

childcare article that can be
placed in mouth of a child under

4 Year of age
a) Di-isonyl Phthalate (DINP) BLQ 0.005%
b) Di-isodecyl Phthalate (DIDP) BLQ 0.005%
C) | Di-n-Octyl Phthalate (DNOP) BLQ 0.0005%

Remarks: BLQ: Below Limit of Quantification
LOQ : Limit of Quantification

AUTHORIZED SIGNATORY

ASHISH SHARMA

B so 9001-2008 BJ oHsas 18001 : 2007 B} 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.




STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com

[ Govt. Approved Test House J

Website : www.testinglaboratoryindia.com, www.standardlab.in

B sis : RECOGNIZED

B rssa

B woer

BJ DELHI DRUG DEPARTMENT

TEST CERTIFICATE

TEST REPORT ISSUED TO REPORT DETAILS
SPORTS LAND GROUP Report No: : SALND15012018005
Sample Receipt Date 15/01/2018
Date of Start to Testing 22/01/2018
Date of Completion of Test : 23/01/2018
Report Issued Date 23/01/2018
Quantity of Sample 3 Pcs.
SAMPLE DETAIL SAMPLE PHOTO

Sample Description : Foot Ball -3
Batch No. : N.S
Applicant : N.S
Supplier : N.S
Manufacturer : NS
Country of Origin : N.S

Description : A sample name “Foot Ball -3” was

submitted by Party on dated 15/01/2018.

S.no | Test Parameter Test Method Test Results

1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
(10-10.2 PSI)

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test

2b Fiber Composition 1SO:1833 Passes the Test

3 Seam Strength Test 150:13935-2 Passes the Test

Remarks: NS= Not Specified

SHIVRAM SINGH

7

————— AUTHORIZED SIGNATORY

B 1so 9001-2008

B} oHsas 18001 : 2007

B so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.



STANDARD ANALYTICAL LABORATORY (ND) PVT. LTD.

69, Functional Industrial Estate, Patparganj, Delhi- 110092
Phone : 011-22143265, 22143266, Fax : 011-45130672, Mob.: 9811110632
E-mail : info@testinglaboratoryindia.com, customercare@testinglaboratoryindia.com
((Govt. Approved Test House ) Website : www.testinglaboratoryindia.com, www.standardlab.in

B sis : RECOGNIZED B rssa B wmoerF B DELHI DRUG DEPARTMENT

TEST CERTIFICATE

Report No: SALND15012018005 Report Date: 23/01/2018

S.no | Test Parameter Test Method Test Results

1 Seam Bursting Strength Test 1S0:13938-1:1999 Passes the Test
(10-10.2 PSI)

2 Stitching Thread 8 Ply Polyester

2a Ply Check IHTM Passes the Test
2b Fiber Composition 1SO:1833 Passes the Test
3 Seam Strength Test 1SO:13935-2 Passes the Test
B 1so 9001-2008 B} oHsas 18001 : 2007 B} 1so 14001 : 2015

NOTE : 1.The result listed refer only to the tested samples and applicable parameter. Endorsement of products is neither inferred nor implied.
2. Total liability of this laboratory limited to the invoice amount.
3. This report is not to be reproduced wholly or in part and cannot be used as an evidence in the Court of Law and should not be used
in any advertising media without special permission in writing.
4. Any complaints about this report should be communicated in writing within 7 days of issue of this report.
5. Sample will be destroyed after 15 days from the date of issue of test certificate unless otherwise specified.
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: Gowt. Approved / NABL-ISO 9001 : 2015 Certified Laboratory
E N o - e
TEST REPORT b
Issued To Report No. 1100 - 06072019-11
M/S Sports Land Overseas (P) Ltd. Report Date :11/07/2019
A-17, Udoyg Puram Indl. Area, Pratapur Sample Received on :06/07/2019
Delhi Road, Meerut- 250103 Analysis Date :06/07/2019to0 11/07/2019
Report Prepared on :11/07/2019
Submitted by : Customer
Page No.:1/3
sample Description  :Scrabble
Brand : Crossword Game
Product Code : 51263
Test Required : 1S0O: 8124 (Part-1 to Part-3)
J CONCLUSION
SINo. Test Parameter Result Used Standard
A Mechanical and physical Properties Passes the Test ISO: 8124 (Part 1)-2016
B Flammability Test Passes the Test 1SO: 8124 (Part 2)-2016
C Migration of Certain Elements Passes the Test ISO: 8124 (Part 3)-2012
ok sk ok 3k K ok 36 oK oK oK oK ok ok ok K "

L\lore - 1. The test results listed pertain to the sample tested and applicable parameters.
2. Total liability of this lab is limited to Invoice amount

3. Any discrepancy found in the test report may be communicated with in seven days from the date of issue to Test Report.

4. Remainder of Sample tested may be collected within 15 days from the date of issue of test report After which it shall be disposed off.
5. The test report should not be produced as an evidence for any legal purpose without the prior permission of the director, BTH.

Laboratorv_Offige: ;Q/G/S, Site- IV, Sahibabad Industrial Area, Ghaziabad - 201010 U.P.
E-mail : birasinitesthouse@gmail.com, Website : www.birasinitesthouse.in
Ph:- 0120- 4541358, 8377986617, 8377986619

Gowvt. Approved / NABL-1S0O 8001 © 2015 Certified Laboratory
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E
| TEST REPORT
Page No.:2/3
|
| Report No. :100-06072019-11 =
| A. Mechanical and Physical Properties f
~ Section Description Result |
4 Requirements Rass
4.1 Normal use hass |
4.2 Reasonably foreseeable abuse Pass |
4.3 Material Pass
4.4 Small parts NA
4.5 Shape, Size and Strength of certain toys Pass
4.6 Edges i Pass
4.7 Points NA
4.8 Projections NA
4.9 Metal wires and rods NA
4.10 Plastic film or plastic bags in packaging and in toys NA
4.11 Cords and elastics NA
4.12 Folding mechanisms NA
4.13 Holes, clearances and accessibility of mechanisms NA 1
4.14 Springs NA ;
4.15 Stability and overload requirements NA '
4.16 Enclosures NA
4.17 Simulated protective equipment, Such as helmets, hats & goggles NA
4.18 Projectile toys NA
4.19 Rotors and propellers NA
4.20 Aquatic toys NA
4.21 Braking NA
4.22 Toy bicycles NA
L 4.23 Speed limitation of electrically driven ride-on toys NA
[ 4.24 Toys containing a heat source NA
| 425 Liquid- filled toys NA
L Annex B Safety-labelling guidelines and manufactures’ markings
Annex B.202 | Age grading NA
Annex B .3 } Instructional literature NA
LAnnex B.i_LManufacture’s p . N A~
ek ok ok 3K 3K ok ok sk ok ok sk ok ok .
Wote : 1. The test results listed pertain to the sample tested and applicable parameters.
2. Total liability of this lab is limited to Invoice amount =
3. Any discrepancy found in the test report may be communicated with in seven days from the date of issue \ge
4. Remainder of Sample tested may be collected within 15 days from the date of issue of test report After whic posed off.
5. The test report should not be produced as an evidence for any legal purpose without the prior permission of th or, BTH.
Laboratory.Office: 20/6/5, Site- IV, Sahibabad Industrial Area, Ghaziabad - 201010 U.P.
E-mail : birasinitesthouse@gmail.com, Website : www.birasinitesthouse.in
Ph:- 0120- 4541358, 8377986617, 8377986619

Govt. Approved / NABL-ISO 9001 2015 Certified Laboratory
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Govt Approved | NABL-1SO 9001 2015 Cerne

S
P TEST REPORT
Page No.: 3/3
Report No. 3 1_00_—06_({72019-11
B. Flammability Test
Section  Dpescription el
4| Requirements Fas
4.1 General NA
42 | Toys to be worn on the head NA
43 Toy disguise costumes and toys intended to be worn by a child in a play NA
4.4 | Toys intended to be entered by 3 child N
4.5 | Soft-filled toys e

* The rate of spread of flame on the surface scrabble shall not be greater than 30 mm/sec.

c. _lifl_igrgiibrr of Certain Elements Test
. Results -
Itemr B ) Unit ) 2 13 2) Limit
Soluble Lead (Pb) mg/kg N.D. N.D. ND. ND. 20
| Soluble Antimony (Sb) mg/kg N.D. ND. ND  ND. 80
Soluble Arsenic (As) mg/kg N.D. [N.D. ND. NoD. 25
Soluble Barium (Ba) mg/kg N.D. [ND. ND. ND. 1000
Soluble Cadmium (Cd) mg/kg | N.D. |N.D. ND. NOD. 75
Soluble Chrom_il_x_m_(Cr) mg/kg |N.D. |N.D. ND. N.D. 60
Soluble Mercury (Hg) mg/kg |N.D. IN.D. ND. ND. 60
Soluble Selenium (Se) mg/kg |[ND. [ND. ND. ND. 500 R

N.D.= Not Detected

Remark : Sample meet the requirement to As Per 1SO- 8124 (P-1 & P-3) with respect to
above test only.

***End of Report***

Wy

Note : 1. The test results listed pertain to the sample tested and applicable parameters.
2. Total liability of this lab is limited to Invoice amount

3. Any discrepancy found in the test report may be communicated with in seven days from the date of isswe fo Test Report

4. Remainder of Sample tested may be collected within 15 days from the date of issue of test report After which it shall be disposed of |

5. The test report should not be produced as an evidence for any legal purpose without the prior permission of the director BTH '

Laboratory Office: 20/6/5, Site- IV, Sahibabad Industrial Area, Ghaziabad - 201010 U.P.
E-mail : birasinitesthouse@gmail.com, Website : www.birasinitesthouse.in

Ph:- 0120- 4541358, 8377986617, 8377986619 ’,ﬁ

Govt Approved | NABL-ISO 9001 2015 Cervhea Laboratory




TEST REPORT COPY REPORT

REVISED
Report No. : GR:TX:5410080501-1 DATE : 15/07/2014
/e CUR-7975
SPORTS LAND OVERSEAS PVT. LTD... L
A-17,UDYOG PURAM,INDUSTRIAL, AREA,PARTAPUR,DELHP.
250103 %
INDIA
CONTACT PERSON : NEETU/SAMAR
THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDE *0"BY/ON BEHALF OF THE CUSTOMER AS :
PRODUCT DESCRIPTION  FABRIC
MESH FABRIC

COLOUR RED AND BLUE
ORDER NUMBER PI-SM/SL/APR/08-02
STYLE NO. SPORT BIB, MESH RED & SPORT BIB MESH BLUE
END USE SPORTS WEAR
FIBRE CONTENT 100% POLYESTER
BUYER INTERSPOR DIS TIC.A.S.
COUNTRY OF DESTINATION TURKEY
COUNTRY OF ORIGIN INDIA
SAMPLE RECD ON 05/07/2014  TESTING PERIOD : 09/07/2014 - 12/07/2014
MODIFIED DATE 15/07/2014
RESULT SUMMARY

TESTS PASS | FAIL ' REMARKS

T e i SRR B iy ey e
Bl | i 0 e S S S 5 .

per pro SGS India Private Ltd.

N

ANAND GOEL

EXECUTIVE

Email your Test Report Related Enquiries at Feedback. SLT@sgs.com
REPORT HAS BEEN REVISED FOR END USE

This Report cancels and supersedes the Report No 5410080501 Dated 12/07/2014 issued by SGS India
IOE No. : 1441850952 Page 1 of 3 Control No. 5415133454
'his document is issued by the Company under its General Conditons of Service printed overleaf or available on request and accessible at
tp://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document htm. Attention is drawn to the limitation of
ability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the
ime of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
ransaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
locument is unlawful and offenders may be prosecuted to the fullest extent of the law.

Jnless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be
eproduced except in full, without prior approval of the Company.

SGS India Private Ltd. | Consumer Testing Services Laboratory, 250, Udyog Vihar, Phase-IV, Gurgaon - 122 015, Haryang, India. t: (91-124)6060 0747 f: (91-124)239 9766
1%gc & Corp. Off.: SGS House, 4B, A. 5. Marg, Vikhroli (West), Mumbai - 400 083 t: (022) 6640 8888 f: (022) 6640 8629 ) Www.sgs.com

| Member of the SGS Group (SGS SA|



TEST REPORT COPY REPORT

REVISED
Report No. : GR:TX:5410080501-1 DATE : 15/07/2014
000 RO T
CUR-7975
REQ

Determination of Certain Listed Aromatic Amines Derived from Azo Colourants
Test Method: According to EN 14362-1:2012 with the use of Gas Chromatography - Mass Spectrometry (GC-MS) / High
Performance Liquid Chromatography - Diode Array Detector (HPLC-DAD)

RED+BLUE
' No. Forbidden Amines Substances CAS-No. Result
1 |4-aminodiphenyl/xenylamine/Biphenyl-4-ylamine | 92671 | n.d Ss o]
2 |Benzidine 92-87-5 | nd i J
3 |4-chlor-o-toluidine | 95-89-2 | n.d
4 2-naphthylamine i st 91-59-8 - nd s
% '_mz'bioluenem-o-iolylazo-o-tol uidine/4-amino-2',3 97-56-3 | n.d
___|-dimethylazobenzene = | &
6 | 2-amino-4-nitrotoluol/5-nitro-o-toluidine | 99-55-8 n.d
' 7 |p-chloranilin/4-chioroaniline 5y 106-47-8 nd
8 |2,4-diaminoanisol/d-methoxy-m-phenylenediamine 615-05-4 ¥ n.d
9 |4 4-diaminodiphenylmethane/4 4-methylenedianiline | 101-77-9 o el et
" 10 |3,3-dichlorobenzidine/3,3'dichlorobiphenyl-4,4-ylenedi |  91-94-1 | nd e
amine
11 | 3,3"-dimethoxybenzidine/o-dianisidine 119-90-4 ; R S ]
12  3,3-dimethybenzidine/4,4"-bi-o-Toluidine 119-93-7 | n.d =
13 |3,3-dimethyl-4,4'-diaminodipenylmethane/4,4'-methylen | 838-88-0 n.d
L edi-o-toluidine i |
| 14 |p-cresidin/6-methoxy-m-toluidine 120-71-8 n.d
' 15 4,4"methylen-bis-(2-chloro-aniline)/2,2dichloro-4,4'met  101-14-4 | n.d
_____ hylene-dianiline i
16 | 4,4-oxydianiline 101-80-4 n.d
17 | 4,4-thiodianiline 3 139-65-1 nd
18 | o-toluidine/2-aminotoluene | PEEEs " nd
19 |2,4-toluylendiamine/4-methyl-m-phenylenediamine | 95-80-7 n.d
' 20 2,4,5-trimethylaniline | S sty | n.d
' 21 4-aminoazobenzene : ' 60-09-3 n.d
' 22 |o-anisidine/ 2-methoxyaniline 1 00040 o n.d =
' 23 |2,4-Xylidine* : : | 95681 | n.d
| 24 |2,6-Xylidine* e 87-62-7 | n.d
_ [Conclusion s o0 weEs iR U
JOE No. : 1441850952 Page 2 of 3 Control No.:5415133454

This document is issued by the Company under its General Conditons of Service printed overleaf or available on request and accessible at
hitp:/iwww.sgs.comiterms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn fo the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the
time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties fo a
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REVISED
Report No. : GR:TX:5410080501-1 DATE : 15/07/2014
T T AT
CUR-7975
REEEE TS ..o - REQ

Note: ND=Not Detected

Method Detection Limit=5mg/kg(ppm) (for individual compound)

Max Limit = 30 mg/kg (ppm)

* Amine tested as per customer request

Recommended Max Limit with reference to entry 43 of Regulation (EC) No. 552/2009 amending Annex XVII of REACH
Regulation (EC) No. 1807/2006.

Remark:

The EN 14362-1:2012 method will enable further cleavage of 4-aminoazobenzene to non-forbidden amines: aniline and
1,4-phenylenediamine. If aniline and/or 1,4- phenylenediamine is not found (i.e. 5mg/kg) by mentioned test method, test result
for 4-aminoazobenzene (CAS no. 60-09-3) is considered as “not detected” (i.e. <5mg/kg).Otherwise, the test method of EN
14362-3:2012 will be employed to verify the presence of 4-aminoazobenzene.

Whenever 4-aminodiphenyl (CAS number 92-67-1), 2-naphylamine (CAS number 81-59-8) and
4-methoxy-m-phenylene-diamine (CAS number 615-05-4) is found, the use of banned azo colorants cannot be reliably
ascertained without additional information, e.g. the chemical structure of the colorants used.

In case polyurethane materials are used, e.g. PU foams and coatings and in prints, it cannot be ruled out that certain.amines,
e.g. 4,4'-methylene-dianiline (MDA, CAS number 101-77-9) and 2 4-toluylen-diamine (TDA, CAS number 95-80-7) are released
from the PU component and not from a banned azo colorant.

In case of pigment prints care has to be taken that 4,4-methylene-dianiline (MDA, CAS number 101-77-9) is not released from a
source of banned azo colorants but from e.g. a chemical fixing agent. '

COMMENT:
Based on the test result, azo colorants which can release one or more of the listed amines by cleavage of their azo group/s were

not detected in sample (s) or the commodity submitted.

IMPORTANT:
Test was conducted on composite sample as per client's request and the test result is the overall result of a composite sample.

Therefore, no reference can be made to the result of each component in the composite sample.

===+ End of Report ™™™
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